

**JOB NAME : L.H. VOSS MATERIALS** **DATE : 4-22-10**  
**JOB No. 99212** **SAMPLED BY : CLIENT** **TESTED BY : JPM**  
**SOURCE : L.H. VOSS MATERIALS**  
**DESCRIPTION : dark gray sand w/some organics (lennox blend)**  
**CLIENT NAME/JOB # : L.H. VOSS MATERIALS**  
**SAMPLE No. : 1**

## **INFILTRATION RATE**

### DRY

Moisture %	Amount	Time	Rate per hr.	Settlement	Settlement %
	5"	2 min.	150"	3"	10

### SATURATED

Trial No.	Moisture %	Amount	Time	Rate per hr.	Settlement	Settlement %
1		5"	13 min.	23"	3.25"	10.8
2		5"	17.5 min.	17.1"	3.5"	11.7
3		5"	21 min.	14.3"	3.75"	12.5

**REMARKS : No attempt to compact or consolidate material.**

**Rates on trials less than 1 hour are projections.**

**The sample consisted of 1' of permeable material topped with 18"**

**of "lennox blend".**